Z b El Al

PARTS CATALOG

DK 55001

Inverter Generator




G-—16

H#h$s (Crankcase)

= 3% 1 s
s FAMTES AL FR Description éﬁﬁ%
No. Part No. Quantity
1 0210. 180. X01V. 00. 00 T FEIN A Piston ring ass. 1
2 0200. F80. 001V. 00. 00 1% Piston 1
3 0230. 168. 001V. 00. 00 IR IE Clip, Piston pin 2
4 0220. F80. 001V. 00. 00 T A Piston pin 1
5 0190. F80. 001V. 00. 00 EATLH A Connecting rod assembly 1
6 5787. 06025. 00. 01 B2 M6 X 25 Blot 2
7 2100. F80. 001V. 00. 00 e B High pressure bag 1
8 1000. F80. 0011. 00. 00 EGPIERES Crankcase body 1
9 3340. F80. 001V. 00. 00 RBENHLRIR Engine floor 1
10 6985. F80. 0020. 00. 00 Tk Cylinder head cover 1




11 1260. 168. ROOLV. 66. 00 BOHg R ¢ 10 Gasket for oil drain bolt 2
12 1250. F80. 0011. 00. 20 FOHIERE M10X 1. 25X 15--M6 0il drain bolt 2
13 3170. 168. ROO1V. 00. 00 EAH-AR 8X 14 Set pin 2
14 1521. F80. 001V. 00. 00 fi R 2% Trigger 1
15 2090. F80. 001V. 00. 00 JE 28R Crimping board 1
16 5787.06014. 00. 01 AR M6 X 14 Blot 3
17 5789. 06028. 00. 01 i BLUB S M6 X 28 Blot 2
18 5789. 05016. 00. 07 AR M5 X 16 Blot 2
19 2070. F80. A030. 00. 00 A B AL Starting motor 1
20 8654. F80. 0011. 00. 00 FEAR Case cover 1
21 5787.06018. 00. 01 i BLUB S M6 X 18 Blot 3
22 2330. F80. 001V. 00. 00 UM A 0il drain pipe combination 1
23 2783. F80. 0020. 00. 00 JA B AL Starting motor cover 1
24 1220. 528. R00210. 00. 00 JE £ A% Tension disc 1




¥z (Crankcase cover)

— ) A= s =
B TR THAT R Description %IE
No. Part No. Quantity
1 5787. 08035. 00. 01 WAL IR M8 X 35 Blot 7
2 1230. F80. 001V. 00. 00 RN 0il gauge ass. 1
3 1010. F80. 0031. 00. 00 iy ey 4 2 Crankcase cover 1
4 5789. 06010. 00. 01 AR M6 X 10 Blot 1
5 0270. 173. 005V. 00. 00 17K 6206 Ball bearing 1
6 1020. 148. 0011. 00. 00 LM 2 Warning device 1
7 5787. 06014. 00. 01 AR M6 X 14 Blot 2
8 3170. 168. ROO1V. 00. 00 |EAIEH-ARY 8X 14 Set pin 2
9 3040. F80. 0011. 00. 00 2 A 5 Gasket, Crankcase 1
10 1040. F80. 0010. 60. 00 L EC Camshaft ass. 1
11 0180. F80. 0030. 00. 00 HH Zih 24 Grankshaft ass. 1
12 3150. 173. 001V. 00. 00 3 30X 46 X8 0il seal 2




BHL4HM (Motor assembly)

F5 T E S TR Description iﬂz%
No. Part No. Quantity

1 4000. 528. 0020. 00. 02 HALE T Motor stator 1

2 5787. 06065. 00. 01 HAEAE M6 X 65 Blot 3

3 4000. 528. 001V. 00. 01 HALEE T Motor rotor 1

4 2030. F80. 001V. 00. 00 KE AU Flywheel fan 1

5 2020. F80. 002V. 00. 00 JRhE Starting sleeve 1

6 6177. 14000. 06. 01 HAEEE MI4X 1.5 Nut 1

7 5787. 06014. 00. 01 i ALIERE M6 X 14 Blot 4




HTL4AM: ( Cylinder head parts)

e LHITEY T 4T Deseription HkL

No. Part No. Quantity
1 5787. 06025. 00. 01 AR M6 X 25 Blot 4
2 0001. F80. 001V. 00. 01 Tk i Cylinder head cover 1
3 2370. F80. 001V. 00. 00 |ESHE Exhaust pipe 1
4 7061. F80. 001V. 00. 00 IR IR R i 4L Breathing valve plate assembly 1
5 7061. F80. 002V. 00. 00 R Breathing valve pad 1
6 5789. 05010. 00. 07 IEHE M5X 10 Blot 1
7 3000. F80. 001V. 00. 00 ik w8 Cylinder head cover pad 1
8 2190. F80. 0012. 00. 00 A5 X Cylinder guide hood 1
9 5787.10075. 05. 10 HAEAS MI0X 1. 25X 75 Blot 4
10 2160. 168. 006V. 00. 00 [KAEZE Spark plug 1
11 0900. 06102. 00. 01 B BELIER 6X102 Blot 2
12 0900. 08032. 00. 01 AR 8 X 32 Blot 2
13 0010. F80. 001V. 00. 00 Sk Cylinder head 1
14 3170. 188. 002V. 00. 00 |FEfIHY 12X20 Set pin 2
15 3020. F80. 0020. 00. 00 |l k3 Gasket, Cylinder head 1
16 5787. 06018. 00. 01 AR M6 X 18 Blot 2
17 2781. F80. 0011. 00. 00 ik 758 Cylinder head cover 1
18 7080. 165. 001V. 00. 00 B € kY 0il filter 1




BHL#EEhSE (Engine Starter)

=1 3 = sqep.

ﬁ;ﬁ ?;Efrﬁ EERIE AR Description Qu?rfity
1 2000. F80. 0011. 00. 01 PN Starting hood 1
2 5787. 06018. 00. 01 AR M6 X 18 Blot 5
3 2000. T70. 001V. 00. 03 HEN T Starting handle 1
4 2186. T48. 001V. 00. 00 hF R Handle cover 1
5 2000. T70. 0020. 00. 02 hidk Pull the plate 1
6 5787. 06014. 00. 01 AR M6 X 14 Blot 4
7 1220. 528. R0020. 00. 00 |EZHR Tension disc 1
8 7495. 528. 0020. 00. 00 $i 2 AL TR AR Cable trim cover plate 1




ficK (Air distribution)

=3 K] = SJoty 5.

ﬁ;ﬁ ?;Efrﬁ EERIE AR Description Qu?rfity
1 5787.06014. 00. 01 AR M6 X 14 Blot 1
2 0085. 165. 001V. 00. 00 EE RIS 0il seal, Intake valve 1
3 0107. F70. 020V. 00. 00 PR Hh Y R Rocker shaft stop 1
4 0100. F80. 001V. 00. 00 B Rocker ass. 2
5 0105. K92. 001V. 00. 00 P2 Rocker shaft 2
6 0090. 168. 001V. 00. 00 S ThE Valve top cap 2
7 1120. 165. 0020. 00. 00 S8k Valve collet 2
8 0060. 165. 0020. 00. 00 AT PR R Valve spring seat 2
9 0040. F80. 001V. 00. 00 AR Valve spring 2
10 0030. F80. 001V. 00. 00 HEAU) Exhaust valve 1
11 0020. F80. 001V. 00. 00 A Intake valve 1
12 0160. F80. 001V. 00. 00 HEFF Pusher 2
13 1030. F68. 001V. 00. 00 HEFE Tappet 2







o

QW —

il B84 (Carburetor parts)

= 3 i 1R 2 Sy =

- e B TR
1 2260. F80. 0070. 00. 00 A 7 2H A Carburetor ass. 1
2 3060. F80. 001V. 00. 00 R OB Gasket, inlet port 1
3 2300. F80. 001V. 00. 00 URIESEEN Carburetor block 1
4 3080. F80. 001V. 00. 00 A A T Gasket, carburetor 1




Z=yE8%  (Air cleaner)

1 = 3 A= g L
fi FHHES EEHA 2R Description ﬁg.
No. Part No. Quantity

2280. F80. 0020. 00. 00 75 e 20 A Air cleaner ass. 1
3095. 168. 001V. 00. 00 7S A 4R Air filter paper pad 1
6177. 06000. 00. 01 R AAERE M6 Nut 2




@— 8

£4%b% (Right housing)

= 2 i) =] =N

£l THAES FHAF LR Description %ZE.

No. Part No. Quantity
1 2222. 528. 001V. 00. 00 AN Right shell 1
2 6178. 05000. 01. 04 Je FrIgRE M5 Nut 6
3 0845. 42013. 00. 01 HBOEE] M4, 2X 13 Self tapping screw 7
4 5598. 467. 001V. 00. 00 MEAE LA Plum blossom hole retaining ring 4
5 4789. 467. 001V. 00. 00 SRR M6X16. 5 Bolt 3
6 7495. 528. 001V. 00. 00 eIES i Decorative cover of starting handle 1
7 5596. 528. 0010. 31. 00 F AU EE AR Right appearance cover 1
8 6542. 528. 001V. 00. 00 FRAS 24 Limit stop 1
9 6378. 528. 001V. 00. 00 e Door knob 1
10 1142. 528. 0010. 31. 00 DL 1] 0il filling and draining maintenance door 1




K45 (Left housing)

— — — —
£l THAES FHAF LR Description %ZE.
No. Part No. Quantity

1 2220. 528. 001V. 00. 00 i Left housing 1

2 6178. 05000. 01. 04 Je FrIgRE M5 Nut 6

3 5787.06012. 00. 01 TEATIERE M6 X 12 Bolt 2

4 5522. 467. 002V. 00. 00 A SRR EB 0il tank support rubber sleeve B 3

5 4789. 467. 001V. 00. 00 GHZR M6X 16. 5 Bolt 3

6 5424. 528. 001V. 00. 00 — AL R S RET M5 X 16 Slotted half round head screw 2

7 5596. 528. 0020. 31. 00 Je N AU 6 AR Left appearance cover 1




WA (Muffler parts)

= 3% A=) e B
B TR THAT R Description %IE
No. Part No. Quantity
1 2402. 528. 001V. 00. 00 A AhE Muffler cover 1
2 5787. 05016. 00. 01 iSRS M5 X 16 Bolt 6
3 2400. 528. 001V. 00. 00 T A LA Muffler assembly 1
4 6170. 08000. 00. 01 JNFRIERE M8 Hexagon nut 2
5 3100. 188. 004V. 00. 00 Y 7 A 2 Muffler gasket 1
6 0845. 42013. 00. 07 HBRET M4, 2X 13 Self tapping screw 6
7 2030. 528. 0011. 63. 12 KR =R Fan hood 1
8 5787. 08016. 00. 01 i REIEAE M8 X 16 Bolt 5
9 1689. 528. 001V. 00. 00 HE SRR Muffler mounting bracket 1
10 2030. 528. 0010. 63. 11 0] Fan 1
11 9757. 528. 001V. 00. 00 TH 75 AR AP S AR The muffler housing clapboard 1
12 5787. 06016. 00. 01 i S IEAE M6 X 16 Bolt 2




Hl%2 (Frame)

= E)‘:"\i‘z E = gepe B3
= T AT pE

1 4863. 528. 0011. 00. 00 FESCH Left bracket 1 1
2 4863. 528. 0031. 00. 00 Vel Right bracket 1 1
3 6170. 08000. 00. 07 NFEERE M8 Nut 8
4 9727.528. 001V. 00. 00 HIAEAT Front cross bar 1
5 5787.06012. 00. 01 MERRIER M6 X 12 Bolt 9
6 2999. 528. 001V. 00. 00 o AR Left rail 1
7 7174. 528. 002V. 00. 00 WA G 28 Fuel tank rear bracket 1
8 2999. 528. 002V. 00. 00 A5 AR Right rail 1
9 7174.528. 001V. 00. 00 VH 46 T S 4R Fuel tank front bracket 1




10 6177.08000. 00. 01 AR EE M8 Nut 6
11 3360. 487. 001V. 00. 00 WERHL (5F30) Damping pad 1 2
12 3340. 528. 001V. 00. 00 #h S B AR 1 Power fixed base plate 1 1
13 3360. 528. 001V. 00. 00 |Jg/E#R1 (fH45° D Damping pad 1 2
14 5787.10025. 05. 01 BB M10X 25 Bolt 4
15 3340. 528. 0031. 00. 00 JEEAR Floor 1
16 6178. 05000. 01. 04 S gt M5 Clip nut 4
17 4863. 528. 002V. 00. 00 FECHR2 Left bracket 2 1
18 4863. 528. 004V. 00. 00 ey Right bracket 2 1
19 3340. 528. 002V. 00. 00 #7718 8 R 2 Power fixed base plate 2 1
20 6177. 06000. 00. 01 A iEEE M6 Nut 2
21 6353. 528. 0011. 00. 00 IR Frame bottom bracket 1
22 3350. 528. 001V. 00. 00 JR= B 80X 53X 33. 5 Shock absorber seat 2
23 5787. 06025. 00. 01 i BB M6 X 25 Bolt 2
24 2470. 528. 0060. 00. 00 T AR B Inverter 1
25 5926. 467. 001V. 00. 00 JiWERE M6 Square nut 6
26 6854. 528. 0011. 00. 00 i i A Voltage regulating rectifier 1
27 5787. 06016. 00. 01 ALIERE M6 X 16 Bolt 1
28 2461. 188. 001V. 00. 00 | Fitl Battery 1
29 4885. 528. 001V. 00. 00 FUMRSZ 28 Battery holder 1




P P45 (Pull rod/Housing)

= = o —
?o.ﬁ %i?f}ﬁ LB Description Qu%frfity

1 3200. 528. 001V. 00. 03 EMOERE Rubber sleeve of o0il filling port 1

2 0845. 42016. 00. 07 B H2E] M4, 2X 16 Self tapping screw 8

3 5787. 06012. 00. 01 RIS M6 X 12 Bolt 10

4 3330. 528. 0010. 00. 00 |#:TF Handrail 1

5 9988. 528. 001V. 00. 00 VA 0il level window rubber sleeve 1

6 8787.528. 001V. 00. 00 VAR & 0il level window glass 1

7 9577. 528. 001V. 00. 00 EHETR e SSRE T Pull handle support frame 1

8 0845. 35095. 00. 07 HIORE]T M3.5X9. 5 Self tapping screw 2

9 9674. 528. 001V. 00. 00 AR Upper shell 1

10 9874. 528. 0020. 00. 00 v A4 Pull handle assembly 1




G
NZ @ /.

B2 (Tail cover)

= 3 A= e B

?01.5 é’l:;ifl:? AR Description Qfa&n%ity
1 7390. 528. 001V. 00. 00 I Front wheel 2
2 5787.06012. 00. 01 A M6X 12 Bolt 2
3 4100. 460. ROO1V. 20. 00  |[FEHFFE D6X P25X 1.5 Non standard flat pad 2
4 0818. 05016. 00. 07 +ERELIZ4ET 5X6 Cross large pan head screw 6
5 2435. 528. 0011. 00. 00 YE AR i = Muffler side cover 1




HHR (Panel)

= 3 %] = e L
ﬁ;ﬁ ?;Efr? EERIE AR Description Qu?rfity
1 8748. 528. 001V. 00. 00 I Battery door 1
2 6378. 528. 001V. 00. 00 ¥ el Knob 1
3 6542. 528. 001V. 00. 00 FR AR Stop block 1
4 0845. 42010. 00. 07 HIWR%ET M4.2X 10 Self tapping screw 1
5 0818. 05010. 00. 07 +FRRIRET 5X10 Cross pan head screw 6
6 3370. 528. 0670. 00. 99 PR & Control panel combination 1
7 0818. 05016. 00. 07 + KA SLIEAT 5X 16 Cross large pan head screw 6
8 6655. 528. 0011. 00. 00 THI AR A Panel seat 1
9 2141. 528. 0010. 00. 00 V& —IF KT Three in one switch handle 1
10 0818. 04014. 00. 01 1A RERIRET 4X 14 Cross pan head screw 1
11 0819. 04212. 00. 01 TPk B BURE] 4.2X12 Self tapping screw 3
12 2140. 528. 0010. 00. 00 P& —FF K% Three in one switch 1
13 2140. 467. 011V. 00. 03 fRHS Lasso combination 1




R FE4  (Fuel tank components)

F5 T B Tk Description iﬂz%

No. Part No. Quantity
1 3200. 487. C04V. 04. 01 A Fuel tank cap 1
2 3200. 168. 075V. 00. 05 SRR A Fuel filter screen 1
3 3200. 528. 0010. 00. 06 A R Circular electronic oil mark 1
4 3200. 528. 0020. 00. 00 AR Tank 1
5 3206. 168. ROO1V. 00. 00 [y 46 H v 5 Fuel tank outlet nozzle 1
6 5787. 06025. 00. 01 T AR M6 X 25 Bolt 4
7 4100. 460. ROO1V. 20.00  [JFARFE DP6X D25X 1.5 Non standard flat pad 4
8 3213. 460. 001V. 00. 00 A E P8.6X PI12X P12.2  |Tank bushing 4
9 3217, 460. 001V, 00, 00 AR E 0il tank mounting rubber sleeve 4






